
Package leaflet: Information for the user
Pro-ambrosan 30 mg tablets

Ambroxol hydrochloride

Read all of this leaflet carefully before you start using this medicine because it contains 
important information for you.
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 
you.
- Keep this leaflet. You may need to read it again. 
- Ask your pharmacist if you need more information or advice.
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4.
- You must talk to a doctor if you do not feel better or if you feel worse after 5 days.
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1. What Pro-ambrosan is and what it is used for

This medicine is used to treat acute and chronic respiratory diseases, such as acute and recurrent 
inflammation of the bronchi, larynx and trachea, and chronic conditions such as chronic bronchitis 
(inflammation of the bronchi) and chronic obstructive pulmonary disease.

Ambroxol increases mucus secretion and promotes its clearance from the airways. The movement of 
mucus secretion is thought to be due to a decrease in the viscosity of the mucus and to the activation of
the epithelium.

2. What you need to know before you use Pro-ambrosan

Do not take Pro-ambrosan:
- if you are allergic to ambroxol or any of the other ingredients of this medicine (listed in section 

6).

Warnings and precautions
Talk to your doctor or pharmacist before using Pro-ambrosan:
- if you have kidney problems or severe liver disease.

Severe skin reactions have been reported in connection with the administration of ambroxol. If you 
develop a skin rash (incl. lesions on mucous membranes, such as in the mouth, throat, nose, eyes, 
genitals), stop using Pro-ambrosan and talk to your doctor immediately.

Other medicines and Pro-ambrosan
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 
medicines.
Concomitant administration with antibiotics (amoxicillin, cefuroxime, erythromycin, doxycycline) 
results in increased concentrations of antibiotics in the mucous membranes of the airways, which may 
be considered as a desired effect.
There are no reports of clinically significant interactions with other medicinal products.
In combination with cough suppressants (codeine, dextromethorphan), suppressing the cough reflex 
may result in a life-threatening sputum retention.



Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 
your doctor or pharmacist for advice before taking this medicine.

It is not recommended to take this medicine during pregnancy, especially during the first three months.
Because ambroxol is excreted in breast milk, it is not recommended for mothers who are breast-
feeding.

Driving and using machines
There is no evidence from post-marketing data that this medicinal product has an effect on the ability 
to drive or use machines. No studies on the effects on the ability to drive and use machines have been 
performed.

Pro-ambrosan contains lactose
If you have been told by your doctor that you have intolerance to some sugars, talk to your doctor 
before taking this medicine.

3. How to use Pro-ambrosan

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 
you. Check with your doctor or pharmacist if you are not sure.

Unless your doctor tells you otherwise, the recommended dose is:

Adults and children above the age of 12: 1 tablet three times a day. 
You may also take 2 tablets 2 times a day to increase therapeutic effect.
Children aged 6–12 years: ½ a tablet 2–3 times a day. 
Pro-ambrosan is not suitable for children under the age of 6 due to its high content of the active 
substance.

The tablets can be taken with or without food with a sufficient amount of liquid. 
Treatment with Pro-ambrosan should be prescribed individually, based on indications and the type of 
disease. Contact your doctor if your symptoms of acute respiratory disease do not improve or worsen 
within 5 days.
Do not take this medicine for more than 10 days without consulting your doctor.
Long-term use of Pro-Ambrosan in chronic conditions is only possible after consultation with your 
doctor.

If you take more Pro-ambrosan than you should
If you accidentally take too many tablets, contact your doctor or pharmacist for advice. An overdose is
more likely to cause side effects that may require symptomatic treatment.

If you forget to take Pro-ambrosan
If you forget to take a dose, take it as soon as you remember. Do not take a double dose to make up for
a forgotten dose. Continue as before.

If you stop taking Pro-Ambrosan
Pro-ambrosan should only be taken when necessary and treatment should be discontinued if symptoms
improve.

If you have any further questions on the use of this product, ask your doctor or pharmacist.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.



Common (may affect up to 1 user in 10)
• nausea
• change in taste, change in sensitivity of the mouth and pharyngeal mucous membranes

Uncommon (may affect up to 1 user in 100)
• diarrhoea, vomiting, dyspepsia (indigestion), stomach pain.

Rare (may affect up to 1 user in 1,000) 
• rash, hives
• hypersensitivity reactions

Unknown (frequency cannot be estimated from the available data) 
• anaphylactic reactions, incl. anaphylactic shock (life-threatening allergic reaction), 

angioedema (rapid swelling of skin, or of subcutaneous, mucous or submucosal tissues) and 
itching 

• severe skin reactions (incl. multiform erythema, Stevens-Johnson syndrome/toxic epidermal 
necrolysis and acute exanthematous generalised pustulosis)

• dryness of the mouth

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 
not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting
side effects you can help provide more information on the safety of this medicine.

5. How to store Pro-ambrosan

Keep this medicine out of the sight and reach of children.
Do not store at a temperature higher than 25 C. Store in the original package, protected from 
moisture and light.

Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 
the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What Pro-ambrosan contains
- The active substance is ambroxol. One tablet contains 30 mg of ambroxol hydrochloride.
- The other ingredients are lactose monohydrate, granulated microcrystalline cellulose, 

copovidone and magnesium stearate.

What Pro-ambrosan looks like and contents of the pack
Off-white, round, scored tablets with a diameter of 9 mm.
PVC/Al blister, cardboard carton.

Pack sizes: 20 or 30 tablets in a pack.
Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer
PRO. MED. CS Praha a.s.
Telčská 1, 140 00 Praha 4
Czech Republic

http://www.ravimiamet.ee/


For any information about this medicine, please contact the local representative of the Marketing 
Authorisation Holder.
PRO.MED.CS Baltic, UAB, Liimi 1, 10621 Tallinn, telephone: +372 6 597008

This leaflet was last revised in November 2019.


